SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n41 / 40MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 133008

Limit Chesi
Line _SPURJoUS.

o

Mode Auto Sweep

6L

Count 100/100
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FNTIR P TR AT

2.475 GHz
2 Result Summal

8004 pts

1 MHz/

2.536 GHz

10:09:19 AM  06/16/2023

2475 GHz 2.490 GHz 1.000 MHz 2.48610 GHz -36.63 dBm -11.63 dB
2.490 GHe 2495 GHz 1.000 MHz 2.49498 GHz -28.54 dBm -15.54 dB
2,495 GHz 2496 GHz 500,000 kHz 2.49596 GHz -28.67 dBm -15.67 dB
2,496 GHz 2536 GHz 100,000 kHz 2.50998 GHz -0.93 dBm -30.93 dB

RefLevel 40.00dBm  Offset 1330 d8

1 Spurious Emissions
Limit Cheek
Line _SPURIOUS_LINE_ABS 042

SPORIGUS_LINE_ ABS_002

Mode Auto Sweep

s6L
Count 100/100

20

0 dBor

B et e a]

40 dBrr ol
e

265 GHz 10005 pts 4.5 MHz/ 2.795 GHz
2 Result Summa:

2650 GHz 2690 GHz 100.000 kHz 267302 GHz

2690 GHz 2691 GHz 1.000 MHz 2.69000 GHz

2691 GHz 2.595 GHz 1.000 Mz 269108 GHz

2695 GHz 1730 GHz 1.000 MHz 2.69508 GHz

2730 GHz 2.795 GHz 1.000 MHz 2.73219 GHz

10:13:45 AM  06/16/2023

FR1 n41 / 40MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 133008

Limit Chesi

Line _SPUR|OUS_UINE_485_od2

Mode Auto Sweep

6L
Count 100/100

RefLevel 40.00dBm  OMfset 13.30dB.

1 Spurious Emissions

Linit ChecH
Line _SPURIOUS_LINE_85_0d2
SPORIBUS_LINE ABS_002

Mode Auto Sweep

6L

Count 100/100

10:09:54 AM  06/16/2023
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2,65 Ghz 70005 pts 8.5 MHz/ 2.795 Gz
::15 G:‘x‘ 8004 pts 1 MiHz/ 2536 6H2 | 5 Result Summa
esult Summa
2 2650 GHz 2690 GHz 100.000 kHz 268099 GHz -1.12 dBm 311248
2475 GHz 2.490 GHz 1.000 MHz 249015 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.68003 GHz -26.07 dBm -16.07 dB
2490 GHz 2.495 GHz 1.000 Mitx 2.49443 GHz 2691 GHz 2695 GHz 1.000 MHz 2.69159 GHz -29.
2495 GHe 2496 GHz 500000 kHz 249596 GHz 2695 GHz 2730 GHz 1.000 Mz 270641 GHz 34,
2.496 GHz 2536 GHz 100,000 kiz 250043 GHz 2730 GHz 2795 GHz. 1,000 MHz 2.73005 GHz Y

10:12:21 AM  06/16/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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e% FCC RADIO TEST REPORT Report No. : FG2D2006C

SPORTON LAB.

FR1 n41 / 40MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

sa RefLevel 50,00 dm  Offset 13.30d8. Mode Auto Sweep saL

Ref Level 40,00 dBm  Offset 133008 Made Auto Sweep
Count 100/100

Count 100/100

1 Spurious Emissions

Linait ChecH 55

Line _SPURJOUS_LINE_ABS_062 phss . Line _SPURIDUS_LINE_x85_0¢2 | Phss
30 sPORIBUS_LINE_ABS_002
20 20
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o - - - w:,m T T
N A RNV VI RTIRER, D e e ) ||| Vet e |

. | |
| 1l |
/ f Ml

40 dBny

40 dBmy S e
50
65 Ghz 10005 pts 145 ML/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.536 GHz 2 Result Summa;
2 Result Summa
3 250 GHz 2690 GHz 100.000 ki 2.662.28 GHz -2.26 dBm -32.26 dB
2475 GHz 2.490 GHz 1.000 MHz 248975 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.68003 GHz -26.17 dBm -16.17dB
2490 GHr 2495 GHr 1.000 MHz 249491 GHz 25691 GHz 2695 GHz 1.000 MHz 269115 GHz -29.97 dBm -19.97 dB
235 Gtz 2496 Gz 500,000 kitz 2.49599 GHz 2695 GHz 3730 GHe 1,000 MHz 2.69508 GHz 32.75 dBm -19.75 dB
2.496 GHz 2536 GHz 100,000 kiz ZHH¥ G 2.730GH: 2795 Ghz 1.000 MHz 2.73268 GHz -40.00 dBm -15.00 4B
Ready T L
10:10:29 AM  06/16/2023 10:12:57 AM 08/16/2023
FR1 n41 / 40MHz / CP OFDM / 256QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
—— | e - s [ - |
Ref Level 4000 dBm  Offset 1330 dB Made Auto Sweep S5GL Ref Level 40.00dBm  Offset 13.30dB Mode Auto Sweep SGL
Count 100/100

Count 100/100

30

20 20

1048

0 0 dBr T
a0 ;W’ AL Uit 0w s L AL T (ot WW

i
{ il

n - ) \ || 20 dor h
Ll 1
50
65 GHz 10005 pts 4.5 MHz/ 2.795 GHz
2.475 Gz 8004 pts. 1 MHz/ 2838 G | o e
2 Result Summa
3 2650 GHz 2,630 GHz 100.000 kHz 267838 GHz -5.62 dBm -35.62 dB

2475 GHz 2.490 GHz 1.000 MHz 2.486 99 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.69003 GHz -31.82 dBm -21.82dB

2,490 Ghx 2495 GHz 1.000 Mt 249403 GHz 2691 GHz 2695 Gz 1.000 MHz 2.69500 GHz -36.70 dBm -26.70 4B

2495 GHz 2496 GHz 500000 kHz 249599 GHz 2695 GHz 2730 GHz 1.000 Mz 270258 GHz -37.70 dBm 24.704d8

2.496 GHz 2,536 GHz 100,000 kHz 2.49805 GHz 2730 GHz 2795 GHz. 1.000 MHz 273060 GHz -21.85 dBm -16.85 dB

Ready junasaini) S

10:11:06 AN 06/16/2023 10:13:33 A 08/16/2028

TEL : 886-3-327-3456 Page Number 1 A8-170f 19
FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT Report No. : FG2D2006C

Conducted Spurious Emission

FR1 n41 /20MHz / CP OFDM / QPSK / 1RB1

Lowest Channel Middle Channel

Ref Level 40.00Bm  Offset 1330 dB Mode Auto Sweep saL Ref Level 10.00dBm  Offset 13308 Mode Auto Sweep 6L
Count 100/100 Count 100/100

Spurous Emisons

Limit Chec
Line _SPUR|OUS_LINE_ABS_0q2 30 gline =SPURlOUS_LINE ABS od2
20
i0 0
0 0.dbn
-10 -10
SPulious_uNE ass 002 SPURIOUS_UNE | A8s 002
30 30
-40
et A P i L et o I e o e T e T Y P e, P R NP o o | T [ SN
-50
30.0 MHz 70008 pts. 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts. 27 GHz/ 27.0 GHz
2 Result Summar 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 53.39540 MHz -43.95 dBm -18.95 dB 30,000 MHz 1.000 GHz 1.000 MHz 40.30367 MHz -43.98 dBm -18.98 dB
1.000 GHz 2475 GHy 1.000 MHz 227869 GHz -43.67 dBm -18.67 dB 1.000 GHz 2475 GHz 1.000 MHz 246007 GHz -43.57 dBm
2.795 Gz 3,000 GHz 1.000 MHz 2.99244 GHz -44.88 dBm -19.88 dB 2795 Ghz 3.000 Ghz 1000 Mz 2.96134 GHz -44.84 dBm
3.000 GHz 7.000 GHz 1,000 MHz 6.49865 GHz -40.89 dBm -15.89 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.507 85 GHz -40.68 dBm
7.000 GHz 10,000 GHz 1,000 MHz 868223 GHz -41.07 dBm -16.07 dB 7.000 GHz 10.000 GHz 1.000 MHz 8.71710 GHz -40.98 dBm
10,000 GHz 14,000 GHz 1.000 Mz 1093451 GHz -42.81 dBm 178148 10.000 GHz 14.000 GHz 1.000 MHz 1093851 GHz -42.65 dBm
14.000 GHz 18.000 GHz 1,000 MHz 16.81592 GHz -42.27 dBm -17.27 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.71953 GHz -4237 dBm
18000 GHz 37000 GHz 1000 MHz 22.15712 GHz -38.99 dBm -13.99 dB 18000 GHz 27.000 GHz 1.000 MHz 22.17557 GHz -38.91 dBm
ety [ Oy Crrptr Ready
11:02:30 A 06/16/2023 11:03:52 A 06/16/2023

Highest Channel

Ref Level 40.00Bm  Offset 1330 dB Mode Auto Sweep saL

Count 100/100

1 Spurious Emissions
Limit
Line _SPUR|OUS_LINE_ABS_0d2

10

0.dén

10

SPURIBUS_UNE | ABS 00

30
a0
—— I _N— st | i | NN NN P
..5_5__—-— g P P e e
30.0 MHz 70008 pts 27 GHa/ 270GH:
2 Result Summar
30,000 MHz 1,000 GHz 1,000 MHz 40.788 55 MHz -43.80 dBm -18.80 dB
1.000 GHz 2475 GHy 1.000 MHz 221491 GHz -43.53 dBm -18.53 dB
2.795 Gz 3,000 GHz 1.000 MHz 2.99096 GHz -44.92 dBm -19.92 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.50865 GHz -40.40 dBm -15.40 dB
7.000 GHz 10,000 GHz 1,000 MHz 7.49663 GHz -40.93 dBm -15.93 dB
10,000 GHz 14,000 GHz 1.000 MHz 10.95090 GHz -42.67 dBm 17,67 dB
14.000 GHz 18.000 GHz 1,000 MHz 16.21398 GHz -42.42 dBm -17.42d8
18000 GHz 37000 GHz 1000 MHz 21.59960 GHz -38.52 dBm -13.52 dB

11:08:13 AN 06/16/2023

TEL : 886-3-327-3456 Page Number 1 A8-180f 19
FAX . 886-3-328-4978



samranas. FCC RADIO TEST REPORT Report No. : FG2D2006C
Frequency Stability
Test Conditions FR1 n41 (QPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0091
40 Normal Voltage 0.0121
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0077
0 Normal Voltage 0.0044
PASS
-10 Normal Voltage 0.0131
-20 Normal Voltage 0.0105
-30 Normal Voltage 0.0093
20 Maximum Voltage 0.0030
20 Normal Voltage 0.0000
20 Battery End Point 0.0028

Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A8-190f 19
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG2D2006C

MIMO <Ant. 0>

Peak-to-Average Ratio

Mode

FR1 n41 / 20MHz / CP OFDM

Mod.

QPSK

16QAM

64QAM

256QAM

Limit: 13dB

RB Size

Full RB

Full RB

Full RB

Full RB

Result

Middle CH

6.66

6.64

8.08

8.56

PASS

FR1 n41 / 20MHz /CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Reflevel J0000B OMset 653045 = ARBW 20 MHz
- A 3008 MessTime  1ms

Reflevel 30000Bm  Offset 6305 = AnBW 20 MHz
- an 08 MessTime 1 ms

" =
1802 - 1£0.
! 1
1604 1604 }
| \
] i
| |
1605 :
(FEFE Whaar P + 30,00 d | | |G 2.59299 Gz Nican Pwr + 30,00 d8

2 Result Summa:

Samples: 20000

6,66 dB

2 Result Summa:

Samples: 20000

3,80 db

6.2 dB.

6244

664 db 6.76 b

] v AN
02:31:46 P 06/16/2023 02:31:35 MM 06/16/2023
Reflevel 30000B7 ONset 53045 = ARBW 20 MHz Reflevel 30000Bm  Offset 6305 = AnBW 20 MHz

- A 3008 MessTime  1ms = an 08 MessTime 1 ms

RGP ThE

1 CCDF 152 view I

TED 1ED

1602 1B

1604 1604

I
- |
1605
(G 2.59209 Gz Wean Pwr + 20,00 dB | | [CF 2.59209 GHz Mean Pwr + 20.00 48

2 Result Summa:

Samples: 20000

5,08 dB

2 Result Summa:

Samples: 20000

3,80 db

8.56 0 10.00 d8

02:30:17 P 06/16/2023

736 dB

8344

02:29:49 PM 06/16/2023

6.72dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

26dB Bandwidth

Mode FR1 n41 : 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 25MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - 20.10 20.10 - -
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 19.78 19.70 - -
BW 30MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 29.49 29.13 40.52 40.60 - - - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 29.19 29.25 40.68 40.44 - - - -
BW 70MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - - - - -
TEL : 886-3-327-3456 Page Number :A9-20f19

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n41/20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn Offset 5,308 = REW 300 kHz
3008 SWT 1.01ms ® VBW 1tz Mode Auto Swesp

ultiView Spactrum
RefLevel 30,00 dBn Offset 5,308 = REW 300 kHz
308 SWT .01 ms = VBW

1wtz Mode Auto Sweep
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LTS W01 [T Spon a0.0 b || (73 55398 G o015 ] Spon #5.8 iHe
2 Mok Tonle 2 Mok Tonle |
] i 2.586157 Gz T342dBm  nde 2504 ] i 2.590792 Gz 1361 dBm 2504
n 1 25829 Gl Waldm b down oW 210 Mz n 258280 G TSAdim el down B 2010 MHz
n i Y0306 Ghe imdbm O 1287 n i Yo on e 3shdBm  GFacier 1289

02:25:02 PM 06/16/2023

02:25:50 PM 06/16/2023

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn Offset 5,308 = REW 300 kHz
- an 3008 SWT 1.01ms ® VBW 1tz Mode Auto Swesp

1 Fraquency Sweep

ultiView Spectrum

RefLovel 30008 Offset 5308 = RBW 300 kH:
- are 3008 SWT 1.01ms = VEW 1wz Mede Auto
1 Fraquency Sweep

Swesp

02:26:39 PM  06/16/2023

02:29:42 PM  06/16/2023

Wifl] 1403 dam Wil 825 dam
259878064 2593509042
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” { . \ ° P R i e e T T
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7 ] [
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] ] Ty S |
Wi, rh V| Y 1 Ll Ll ML
Wl | (T W i W |
umg il W W {I’\aE 1
[(FIEE ot pte Gz Span 40.0 Wiz || (GF255298 Gz 0T s ) Span 400 M
2 Markes Toble 2 Markes Toble |
] 1 2598744 GHz 14.03 dBm ndb 260 48 ] 1 2593909 GHz 9.25 dBm nd 260 48
n 1 258316 GHz 12.11 dbm ndB down BW 19.78 MHz n 1 25832 6Hz 16.20 dbm el domn BW 19.70 MHz
n ' 260294 GHz 1158 dém QFacor B14 n ' 26023 GHz 1534 dém @Factor 1317
s AN 5 0L s NNENEN 5 0L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamanas. FCC RADIO TEST REPORT Report No. : FG2D2006C

FR1 n41/ 30MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

e e s e e s
3008 SWT 1.01ms ® VBW 1 aHz  Mode Auto Sweep. - At 3000 SWT 101 ms ® VBW 1 MHz  Mode Auto sweep

" T S Yl P e e VAT m I Ty " Pl e T P TR T,
o T o - !
‘ | L
v
! | #
- ' ‘Iln _‘f
s ‘ h,
it S (| F.'w‘ i fhy). —
LA I Pl v T g 1
| & JI :J i gl ’ i
wlliInE P | L 2 WAL,
e ) | |0 depor ¥
255258 G 001 prs O W/ Span B0.0 MHz || [CF 2.59298 Gz 001 ps 0 M/ Span B0.0 MHz
2 Marker Table 2 Marker Table |
M 1 258322 GHz 1.08 dBm ndB M 1 2580403 GHz 12.15 dBm ndd 260 d
n 1 1578 185 Gz 13.73 dbm "l down BW n 1 1578544 Gz 1379 dBm el down B 2913 MHz
n 1 2607 675 Ghz 1524 dBm 0 Facior n 1 2607675 Ghz 16,70 dBm @ Facior 85
02:32:28 M 06/16/2023 02:32:48 M 06/16/2023

64QAM 256QAM

RefLevel 30000bm  Oftiet 63008 = REW 300Kz RefLevel 30000bm  Oftiet 63008 = REW 300Kz
- an 3000 SWT 1.01ms ® VBW 1aHz  Mode Auto Sweep - an 30060 SWT 1.01ms ® VBW 1atz Mode Auto swesp
1 Fraquancy Swasp " Vi 1 Fraquancy Swasp
W] 1084t W 782 ae
2se08630 6 2ssat190GHr
2 2
10 L x 10
Ui T T T W T e o 1
| | B e B A P S T
’ | w ’ i
]
ot ! { |
4 Ii |
! Y ¥ i
—
i i |
\-,,\N“ ” i ‘ ‘.\ ﬂF‘l IT
™ B | 1 [ ] L [
T S | ‘.‘|| Lilaef i) i | J, w
Tl VTN o
ErmmeE 001 pis S Span 00 Wi || (258208 e 001 pis () Span 0N
2 Marker Table 2 Marker Table |
i 1 2.580463 GHz 10.94 dBm e 26008 i 1 2584119 GHz 7.82 dbm ndl 26008
n 1 2.578.285 Gz 1500 dom B down B 2919 MHz n 1 2578425 Gz 18.79 dom Jeep—— 29.25 Wiz
0 ) 2607 436 s 1420 d Qactor 81 0 ) 2607675 G 1673 Qfsctor 81
02:33:14 MM 06/16/2023 02:33:33 MM 06/16/2023

TEL : 886-3-327-3456 Page Number A9 -40f19
FAX . 886-3-328-4978
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n41/40MHz / CP OFDM / Middle Channel / Full RB

QPSK

RefLevel 30,00 0B Offset 53048 = REW 1 MHz

3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

RefLevel 30,00 0B Offset 53048 = REW 1 MHz

3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

» 2 » "
o o P APTERRRAPTIN 1T YN TSN PRI DTS ISR (W o Ul e A sy 0 A Aoty
; t
] ) f \
0 £ =+ T

bl |1 ™

st [ T

gt/ ¥

|CF 259239 GHz 1001 prs 0 MHz/ |CF 259239 GHz 1001 ps 0 M2/ Span B0.0 MHz

2 Marker Table 2 Marker Table |
M 1 2589793 GHz 16.30 dBm ndB 26.0 dB M1 1 2585637 GHz 16.12 dBm 26.0 dB
m 1 257268 GHz 437 dBm nd8 down BW 40.52 MHz m 1 257261 GHz B.48 diim 40.60 MHz
i 1 261321 GHz 1127 dBm QFactor 638 i 1 261321 GHz 561 dim 637

02:35:15 PM 06/16/2023

02:34:47 PM 06/16/2023

64QAM

256QAM

pultiView Spectrum
RefLevel 30,00 0B Offset 53048 = REW 1 MHz

3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp
1 Frequancy Swesp

RefLevel 30,00 0B Offset 53048 = REW 1 MHz

3008 SWT 101 ms ® VBW 3wz Mode Auto Swesp
1 Frequency Sweep
i Wifl] 1248 dam
2582121 06
»
Pttt ittt gl e M Lo
i Y rad ¥ oy e
| /
\ f |
0 T k
i ! ; |
‘ :1 @
ol 1u\k‘r" L“l“ v J
Ml Hia, | |
1 A'.,\‘.ﬂ | 4‘%‘"‘4' l“”w Lt l 'l{
h Y i
,.‘]"J.J‘L. l\ﬁ P ‘“I 4 G
[FETET 001 prx [T [FETET 001 prs Span 80.0 Wiz
2 Marker Table 2 Marker Table |
W 1 2.586836 GHz 15.75 dBm ndb 260 db 1 2582121 GHz 1249 dBm 260 db
n 1 257261 GHz 820 dbm ndB down BW 40.68 MHz 1 2571277 GHe 1067 dbm 40.84 MHz
n 1 261329 Gz 1326 dbim QFador 636 1 26131 Gz 1466 dim 635
02:34:20 MM 06/16/2023 02:33:508 MM 06/16/2023

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number

A9 -50f19



samonas. FCC RADIO TEST REPORT Report No. : FG2D2006C

Occupied Bandwidth

Mode FR1 n41: OB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 25MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - 18.25 18.25 - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 18.29 18.30 - -
BW 30MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 27.85 27.87 38.03 38.05 - - - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 27.92 27.78 38.03 37.97 - - - -
BW 70MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | B64QAM | 256QAM
Middle CH - - - - - - - -
TEL : 886-3-327-3456 Page Number A9 -60f19

FAX . 886-3-328-4978




FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n41/20MHz / CP OFDM / Middle Channel / Full RB

Offset 63008 = REW 300 kHz
308 SWT 101 ms = VBW

RefLovel 30008 Offset 5308 = RBW 300 kH:
1 Mtz Mode Auto Sweep 1 Mtz Mode Auto Sweep

T e A A

s b

g™
|

A

o

)

1001 ps

Span 40.0 MHz

1001 prs

2597426 GHz 1329 dBm

25838558 GHz

18.255768 202 MHz
2590987 192 GHz
1807518624 kHe

26021147 GHe

02:24:43 PM 06/16/2023

Offset 63008 = REW 300 kHz
308 SWT 101 ms = VBW

RefLevel 30,00 dBn Offset 5,308 = REW 300 kHz

1wtz Mode Auto Swesp

Mode Auto Sweep

wifi] 8508
25880350 6tz

T
T

T

M

Span 40.0 MHz

1001 ps

1001 prs

2588704 GHz
25838517 GHz
26021473 GHz

18.309 98361 MHz
2593001195 GHz
11194 824 492 kHz

02:26:19 PM 06/16/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

A9 -7o0f19



e% FCC RADIO TEST REPORT Report No. : FG2D2006C

SPORTON LAB.

FR1 n41/ 30MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

B e - i L

RefLevel 30,00 dBn Offset 5,308 = REW 300 kHz RefLevel 30,00 dBn Offset 5,308 = REW 300 kHz
3008 SWT 1.01ms ® VBW 1Mtz Mode Auto Sweep

3008 SWT 1.01ms ® VBW 1tz Mode Auto Sweep

25545080 6tz

» »
0 L T s S e T P T ey S " [ T b PV e T S m T e
o o - !
] | i i
; k : ’
{ i 7
f LA [
i

!
1 o
P W T T,
i Mol !I‘ ‘1!11“’1\ I (N ﬁmll

it Foeea : || 1 A M I 7 i
1 i I [ A
b JL LAY A
TR s |1 G
s = R Sy - = —

2 Marker Table 2 Marker Table

M 1 2605577 GHz 11.45 dBm Occ Bw 27850166032 MHz M 1 2.584908 GHz 11.47 dBm Oce B 27870714166 MHz
m 1 25790586 GHz .14 dim Oce Bw Centroid 2590983 726 GHz m 1 25790216 GHz E74diim Occ B Gentroid 259095693 GHz
i 1 815 dm Oce B Freq Offset 6.074332863 kHe i 1 606 89) 3 GH 7.08 dBim Oce Buw Fren Offset 33,066 304 69 kHz

02:32:41 PM 06/16/2023

64QAM 256QAM

02:32:20 PM 06/16/2023

RefLevel 30,00 dBn Offset 5,308 = REW 300 kHz RefLevel 30,00 dBn Offset 5,308 = REW 300 kHz
- an 3008 SWT 1.01ms ® VBW 1tz Mode Auto Sweep - an 3008 SWT 1.01ms ® VBW 1Mtz Mode Auto Sweep

1 Occupied Bandwidth 1 Occupiad Bandwidth
i 1088 de il 7.60d8m

25846580 6tz 25541890 6t

0 0
10 i - 10 .
N e TR (ST v vy s A T 2
AL e AT AT A L 1 EYTE S DU I PO P
) ]

. \ ; ¥
v [ b
f | o i i T IJH T
I \ \ LN 0l ﬂ y / \ 4} )

" é‘\.h Ll 1% LT r_,dk!q] L nt--u\l. el Loy { .ﬂ"rl'ﬁ i1 .
Lr=aidel A U".'N""‘f“ T WP \.Jlr',,,.,
[FETETT 0Tt W EC | | oo pn (7] Span 800Nz
2 Marker Table 2 Marker Table

Wi 1 2581658 GHr 10.89 dBm O 21.926043155 MHz Wi 1 2590189 GHe 7.60 dBm Occw 21.781380 231 MHz
n 1 25190006 GHa 533 dim O o Centroid 2552563 61 Gia n 1 25190802 GHa 525 dom Occ B Centroid 2592973 844 Gha
n 1 2606926 7 GHz 5.05 dBm Occ Bw Freq Offset 26 335 204 313 kHz n 1 2606867 5 GHz 338 dBm Oce Bw Freq Ofiset 16156 114323 kiz

Weaurion. ENRENRENR - e Weaurion. NNEIRENR 53

02:33:07 MM 06/16/2023 02:33:26 PM 06/16/2023

TEL : 886-3-327-3456 Page Number : A9 -80f19
FAX . 886-3-328-4978



SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n41/40MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 30,00 0B Offset 53048 = REW 1 MHz
© _SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep

RefLevel 30,00 0B Offset 53048 = REW 1 MHz
a8 SWT 101 ms ® VBW 3Nz Mode Auto Sweep
dth

i)

0 " 0 Y e
. AP, A M o il it . o il et e LT P S |

]
o + o

) i MU'
) i W‘l | il ﬂ!l Mnl
Ll L] L JINRAAT P [
e L I
LTS W01 LTS o015 Spon B8 e

2 Marker Table

M 1 2588115 GHz 16.39 dBm Oce B
m 1 2571 MR8 GHz 1156 dim Oce Bw Centroid
i 1 26119818 GHe 1128 dgm Oce B Freq Offset

2 Marker Table

M 1 2585557 GHz 1631 dBm Oce Bur

m 1 2571856 GHz 10,00 dilm Occ B Gentroid
i 1 26120094 GHz 5.57 diim Oce Buw Fren Offset

38.053419691 MHz
2590982 691 GHz

2 kh:

02:35:08 PM 06/16/2023

02:34:39 PM 06/16/2023

64QAM

256QAM

RefLevel 30,00 0B Offset 53048 = REW 1 MHz

RefLevel 30,00 0B Offset 53048 = REW 1 MHz

o Wlh T 101me > VI 3t Misk sarmsues o o WY 121 = VEW 3k Mide sumn Sy
1 Occupiad Bandwidth 1 Occupiad Bandwidth
Wil 27
» »
T T e | TR e ] |
1 ¥ 1 Pa Pt AR G
f /
o / o. {
f I’
N
‘w bl . i | i
- i Il [T
) l |l
b g A TR VIR
|CF 259238 GHz 1001 prs |7 259295 GHz 1001 pts Span B0.0 MHz
2 Markes Tobie 2 Markes Tobie
[ 1 2601941 GHz 14.97 dBm Oce iw m 1 2.582 201 GHz 12.76 dBm Occ Bw 37.972061 473 MHz
T i 25739537 ot S10dom  Oce s Centold T i 257359460 Serdin  OuOw Centoid 2552379594 Gl
I : pritr A ESdbm O reg Ofter I : it E07dbm _Occbuwreg Ofhr 15006 170025 ke

02:34:12 PM 06/16/2023

02:33:51 PM 06/16/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

:A9-90f19



samonas. FCC RADIO TEST REPORT Report No. : FG2D2006C

Conducted Band Edge

FR1 n41 /20MHz / CP OFDM / QPSK

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Ref Level 40,00 dBm  Offset 1330 dB Mode Auto Sweep saL RefLevel 4000 dm  Offset 1330 d8 Mode Auto Sweep —
Count 500/500 Cownt 100/100
1 Spurious Emissians
Uimit Checd Fss
Line _sPURJous.
0
0 20
10 dbi
o 0 dBor
-0
2R T
30
n 40 dBor
-40 dBm T N I L .
Khi A | % I
0 i N
L2 ST TS UM TR PO RN
267 GHz 10005 pts 12.5 MHz/ 2.795 GHz
7475 Ghe 8004 pts 1 Miiz/ Z516GH2 (5 gt Summa
3 2670 GHz 2,630 GHz 100.000 kHz 268892 GHz 17.00 dBm -13.00 d8

2475 GHa 2.490 GHz 1.000 MHz 2,690 GHz 2691 GHz 500,000 kiz 2.65004 GHz 16,15 dBm 6.15dB

2490 GHz 2495 GHa 1.000 Mtz 2691 GHz 2695 GHz 1.000 MHz 2.69201 GHz -16.63 dBm -6.63 dB

2495 GHz 2.496 GHz 200.000 kHz 2685 GHz 2710GHz 1.000 Mz 269543 GHz -23.19 dBm -10.19d8

2.496 GHz 2516 GHz 100,000 kHz 2.49693 GHz 2710 GHz 2.795 GHz. 1.000 MHz 271091 GHz -37.04 dBm -12.04 d8

01:49:12 PM  06/16/2023

11:52:21 AM 06/16/2023

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13304 Mode Auto Sweep. saL Ref Level 50.00 dBm  Offset 13308 Mode Auto Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emissians 1 Spurious Emissions
Limit Ches¥ PRSS Limit Checl PRSS

Line _SPURJoUS. ne _SPURIOUS._LINE_AES_0q2 Phss

30 RORBUS e Ags_ooz

P} 20

10 dir

0 - 5 (O
‘m-.r.m,m.a T T VAT T irs o Ay s |

- | | LA

Il N 40 dBm
50
267GHz 10005 pts 25 ML/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz 2 Result Summa;
2670 GHz 2,690 GHz 100.000 ki 268449 GHz 1.28 dBm -28.72 dB

2475 GHz 2490 GHz 1.000 MHz 245503 GHz -29.02 dBm 402 d& 2690 GHz 2691 GHz 500000 kHz 269006 GHz -23.41 dBm -13.41 dB

2,490 Gz 2495 GHz 1.000 MHz 249410 GHz -19.81 dBm -5.81 dB 2691 GHz 2.695 GHz 1.000 MHz 2.69108 GHz -20.92 dBm -10.92 d8

2495 Gtz 2.49 GHz 200,000 kitz 2.49586 GHz -26.49 dBm -13.49 dB 3695 Ghiz ITI0GHe 11000 MH: 268593 GHz 3008 dBm 1758 dB

2496 GHz 2516 GH 100000 kiz 2.51488 GHz 1.43 dBm -2856 dB Rteis 3795 orte 1000 M 2873 GHz 11,92 dBm 69248

Redty s

11:44:44 AN 06/16/2023 11:52:83 AM  06/16/2023

TEL : 886-3-327-3456 Page Number : A9 -100f 19
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n41 / 20MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40,00 dBm  Offset 133008

1 Spurious Emissians

Made Auto Sweep

Limit Che<d
Line _SPURJoUS.

SPURIGUS_UNE_ ABS 002

2475 GHz
2490 GHz
2,495 GHz
2496 GHz

2.490 GHz
2495 GHz
2496 GHz
2516 GHz

1.000 MHz

1.000 MHz
200,000 kHz
100.000 kHz

1 MHz/

2.49035 GHz
2.49445 GHz
2.49597 GHz
2.496 97 GHz

-26.33 dBm
-19.61 dBm
-20.37 dBm
16.55 dBm

-30 dBerr |\1

LI N

!
40 dBm l"!'ﬁll r‘ ” ‘:
frm v 1y !
0 “.'l‘ bpie Ay il | |
| Ly IR L T YW T PR (TN W

2.475 GHz 8004 pts.

2516 GHz

-1.33dB
-6.61 dB

-7.37 dB
-13.45 dB

01:47:41 PM 06/16/2023

RefLevel 40.00dBm  OMfset 13.30dB.

Mode Auto Sweep s6L
Count 100/100
1 Spurious Emissions
20
!
0B
40 dBr | I I
bt
2.67GHz 10005 prs 2.5 M2/ 2.795 Gz
2 Result Summa
2670 GHz 2690 GHz 100.000 kHz 268905 GHz 16.12 dBm -13.88dB
2690 GHz 2691 GHz 500.000 kffz 2.69000 GHz -16.37 dBm 637d8
2691 GHz 2,695 GHz 1.000 MHz 2.69105 GHz 11.96 dBm -1.96 dB
2685 GHz 2710GHz 1.000 Mz 2695 -24.51 dBm -1151d8
2710GHz 2.795 GHz 1,000 MHz 271397 GHz -37.78 dBm -12.78d8
[E i
11:53:25 A 06/16/2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 133008

1 Spurious Emissians

Mode Auto Sweep

6L

Count 100/100

it Ches PRss
Line _SPURJOUS_LINE_485_0d2 )

30

b

10 dir

0 ‘ “H G s
i Gl EEne w\\.H“:M-" ]

i |
J |
N 'IN
]

[
50
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz

11:45:46 AM  06/16/2023

2475 GHz 2490 GHz 1.000 Mtz 2.4892) GHz -27.83 dBm 283 dB
2,490 GHz 2.495 GHz 1.000 MHz 249490 GHz -21.91 dBm -8.91dB
2495 GHe 2496 GHz 200,000 kHz 249597 GHz -26.59 dBm -13.69 dB
2.496 GHz 2516 GHz 100,000 kifz 249991 GHz 2.01 dBm -27.93 dB
sy

RefLevel 40.00dBm  Offset 1330 d8

Mode Auto Sweep s6L
Count 100/100
1 Spurious Emissions
SPORIGUS_LINE_ ABS_002
20
40 dBrr
267 GHz 10005 pts 2.5 MHz/ 2.795 GHz
2 Result Summa:
25670GHz 2690 GHz 100.000 kHz 267191 GHz 0.88 dBm -29.12dB
2680 GHz 2691 GHz S00.000 kifz 269004 GHz -23.91 dBm -13.91d8
2691 GHz 2695 GHz 1.000 Mz 269130 GHz -22.79 dBm -12.79.d8
2695 GHz 2.710GHz 1.000 MHz 2.69565 GHz -32.83 dBm -19.83 dB
2710 GHz 2.795 GHz 1.000 MHz 2.71605 GHz -41.57 dBm -16.57 dB
. & 5
11:53:57 AM 06/16/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A9 -110f 19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n41 / 20MHz / CP OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40,00 dBm  Offset 133008

11:50:33 AM  06/16/2023

01:43:52 PM 08/16/2023

Mode Auto Sweep saL RefLevel 40,00 dm Ofset 13.30d5 Mode Auta Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissians
Cimit Cheed u g
Line _SPUROUS. [
30
0 20
fl
10 di | 1
0dB
0 i "
'
40 i
230 AR 1 '
I Al
30 | il‘
il { ‘ﬂ!u Il A ||| 0 dé
-\LJ ] [ |
o lﬂl..aJu‘J ke 4L LI ¥
QUL U Y T S | T
2.67Ghz 10005 pts 125 WAL/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz 2 Result Summa;
1 2670 GHz 2690 GHz 100.000 kHz 268899 GHz 15.41 dBm 14,59 dB
2475 GHz 2.490 GHz 1.000 MHz 248971 GHz -27.55 dBm 2,690 GHz 2,691 GHz 500,000 kHz 2.69000 GHz 14.79 dBm 4.79d8
2490 G 2495 GHz 1.000 Mz 249499 GHz -18.39 dBm 2691 GHz 2595 GHz 1.000 MHz 269178 GHz -20.62 dBm -10.62 dB
2,495 GHz 2496 GHz 200,000 kHz 2.49596 GHz -18.60 dBm 2,695 GHz 2710 GHz 1.000 MHz 269567 GHz 29.31 dBm 1631 dB
2.496 GHz 2516 GHz 100,000 kHz 249707 GHz 17.50 dBm 2710GHs 2795 GHe. 1,000 Mz 271062 GHz 018 dBm 171848
peacy Resdy 5 i
11:46:17 AN 06/16/2023 11:54:30 AM 06/16/2023
| e - =
Ref Level 4000 dBm  Offset 13308 Made Auto Sweep saL Ref Level 50.00 dBm  Offset 13308 Mode Auto Sweep S6L
Count 100/100 Count 100/100
iSpmurtous koo 1 Spurious Emissions _
Cimit Cheed Phss -
Line _SPURJOUS_LINE_ABS_062 phes 300 SPURIDUS_LINE_ABS 02 55
30 sPORIBUS_LINE_ABS_002
P} 20
10 dir
o ?dl! T
e o e [ T T
I |
L T
W
T
40 dBrr
—
50
2.67Ghz 10005 pts 125 WAL/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz 2 Result Summa;
25670GHz 2690 GHz 100.000 kHz 268805 GHz -0.43 dBm -30.43 dB
2475 GHz 2490 GHz 1.000 MHz 2483049 GHz -2745 dBm -245 d 2690 GHz 2691 GHz 500000 kHz 269004 GHz 26.75 dBm 16,75 dB
2,490 Gz 2495 GHz 1.000 MHz 209485 GHz .49 dBm -2.49 dB 2691 GHz 2.695 GHz 1.000 MHz 2.69108 GHz -23.25 dBm -13.25d8
2495 GHe 2.49 GHz 200,000 kitz 249596 GHz -29.10 dBm -16.10 dB 3695 GHr TT0GHe 1,000 MHz 269515 GHz 32.76 dBm 19.76 dB
2.496 GHz 2516 GHz 100000 kiz 251238 GHz 1.88 dBm 2812 df 2710 ke 3795 CHy 1000 M 271049 GHz 3215 dBm 1715 dB
= [

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A9 -120f 19




ssamanas. FCC RADIO TEST REPORT Report No. : FG2D2006C

FR1 n41/20MHz / CP OFDM / 256QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Ref Level 40,00 dBm  Offset 1330 o8 Made Auto Sweep sGL RefLevel 40.00dBm  Ofiset 1330 B Mode Auto Sweep s6L
Caunt 500/500 Count 100/100
1 Spurious Emissians 1 Spurious Emissions
Uimit Chesy u {
Line _sPURJoUS,

0 dBor

h\__ 40 dBo

IR

[LNET 1y AP PR

2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz

2,475 GH: 8004 pts 47 MiHz/ 2516GH: [ oo o T
3 2670 GHz 2,630 GHz 100.000 kHz 268884 GHz 11.58 dBm -18.42 dB
2475 GHz 2.490 GHz 1.000 MHz 2.489 68 GHz -31. 2,690 GHz 2,691 GHz 500,000 kHz 2.69004 GHz -19.56 dBm -9.56 dB
2490 GHz 2495 GHa 1.000 Mitx 249431 GHz &3 - 2691 GHz 2,695 GHz 1.000 MHz 2.69145 GHz -18.01 dBm -8.01
2495 GHe 2496 GHz 200000 kHz 249597 GHz -23.35 dBm 2695 GHz 2710GHz 1.000 Mz 269533 GHz -30.26 dBm 17.26d8
2496 GHz 2516 GHz 100,000 kHz 2.49689 GHz 13.76 dBm 2710GHs 2795 GHe. 1,000 Mz 271142 GHz 32,50 dBm 1750 48
[ | ] gy e

01:50:41 PM  06/16/2023 01:42:36 PM 06/16/2023

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40.00dBm  Offset 13305 Mode Auto Sweep saL Reflevel 5000 dBm  Offset 13308 Mode Auto Sweep 6L
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
Limit Che RS )
Line _SPURJOUS_INE_ABS_od2 Phss 1 ine SPURIOUS_LINE_ABS_od2 phes
30 sPORIBUS_LINE_ABS_002
20 20
10 By
a 0 dBr
P e s e e e | s
-10
e
| i ‘
Iﬁw 40 dBy
40 dBm )
50
| 267 GHe 10005 pts 125 M2/ 2795 Gz
7475 GHz 8004 pts 1 MHz/ Z516GH2 (5 gt Summa
2670GHz 2,690 Ghz 100.000 kiz 268197 GHz -2.77 dBm 3277 dB
2475 Gh 2190 GHz 1000 MHz 249001 Gz -32.20 dBm 4208 2630GHz 2681 Gz 500,000 kifz 269000 GHz -28.89 dBm 18.89 dB
2490 GHz 2495 Gz 1.000 MH: 249425 GHz -24.31 dBm 1131 dB 2691 GHe Jeas et 00 Mt 269143 GHs 28.99 dBm 189948
235 Gtz 2496 Gz 200000kt 2.49538 GHz -34.53 dBm -2153 dB S0 30 cHe 1000 MH 2.69540 CHa 3100 dBm S
IR 2516GHz 100,000 kHz Z5UE TS GHE LKL il ) 2710 GHz 275 Gz 1.000 Mz 271661 GHz -37.78 dBm -12.78 dB
o - W 5 LT

11:51:40 AM  06/16/2023 01:44:14 PN 06/16/2023

TEL : 886-3-327-3456 Page Number : A9 -130f 19
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n41 /30MHz / CP OFDM / QPSK

Count 100/100

Lowest Band Edge / Full RB Highest Band Edge / Full RB
—_— a =
Reflevel 4000 dBm Ofset 13306 Mode Auto Sweep saL Reflevel 9000d8m  Offset 133048 Mode Sweep st
Caunt 100/100 Count 100/100
1 Spurious Emissions
Limit Cheel Fhss Linit Chec 55
Line _SPURJOUS, phss Line _SPURIOUS._LINE_ABS_0d2
30 BiRiBUS_LNE_ABs 002
20 20
10 dir
0 0dbm T
rxw_u‘w SR e (s e ST L e n‘
10 i I
J | |
T T =il |
I ] i
D | N
vl 40 dB it
50
2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.526 GHz 2 Result Summa;
2 Result Summa
2475 GHz 2,450 Ghz 1000 MHz 2086 88 GHz 34.30 dBm e e e S ea003 i 1538 dbm “ooe b
2,490 Gz 2495 GHz 1.000 MHz 209431 GHz -24.15 dBm 2691 GHz 2695 GHz 1.000 MHz 269229 GHz 24.74 dBm 147448
235 Gtz 2436 GHz 300000kt 249597 GHz -26.95 dBm 2695 Ghz 2720 GHz 1000 MH 2.69624 GHz 30,59 dBm 759 dB
2496 GHz 2526 GHz 100,000 kHz 250595 GHz 0.35 dBm 2720 GHz 2.795 GHz. 1.000 MHz 2.72002 GHz -43.39 dBm -18.39 dB
Rea Ready pninanini| o
01:53:19 PM 06/16/2023 01:56:43 PM  06/16/2023
FR1 n41 /30MHz / CP OFDM / 16QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
a =
Ref Level 40.00 dBm  Offset 133068 Mode Auto Sweep. SGL. RefLevel 4000 dBm  Offset 1330 d8 Mode Sweep S6L

Count 100/100

1 Spurious Emissions
Limit Check Phss Limit Check 55
Uine - SPURKOUS_LINE_ABS. 02 phes . line _SPURloUS_LINE_s5_og2
30 SPORIDUS_LINE_ABS_002
20 20
10 dBy
o 7 0 db e T
e e e T o il
|
-10
\ 5 \
I | |
LI
40 dBrr —
2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.526 GHz 2 Result Summa;
2 Result Summa
3 2.660 GHz 2.690 GHz 100.000 kHz 2.68179 GHz 0.34 dB: -29.66 dB
2475 GHz 2490 GHz 1.000 MHz 249040 GHz 2690 GHz 2691 GHz 1000 MHz 2.60002 GHz 21.31 dBm 119148
2430 Gt 2495 Gtz 1,000 Mz 249479 Ghz 2691 GHz 2685 Gz 1,000 MH: 2.69120 GHz 2320 dBm 132048
2495.GHiz 249 Gtz 300,000 kiiz 249592 GHz 269 Ghz 1720 GHe 1,000 Mz 269653 GHz 31,90 dBm 1850 dB
2.496 GHz 2,526 GHz 100.000 kHz 251877 GHz 2730 GHz 2,795 GHz. 1,000 MHz 272335 GHz _44.05 dBm 15,05 dB
N
01:53:55 PM  06/16/2023

01:57:08 B 06/16/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A9 - 14 of 19




samonas. FCC RADIO TEST REPORT Report No. : FG2D2006C

FR1 n41 / 30MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 133068 Made Auto Sweep saL RefLevel 40.00dBm  Offset 1330 d8 Mode Sweep

seL
Caunt 1007100 Count 100/100
ey | (Y
Limit Chee¥ Phss Limit Cheek 55
Line _SPURJOUS. & : Line _SPURIOUS_LINE_ABS 042 phss
30 sPORIBUS_LINE_ABS_002 T
20 20
10 dir
a 0 dBnr T
IMVW"T o A B T et PN N A Fww i
) f 0d T
10 ‘I 1 ‘
) [l
l‘“ 40 dBny
40 dBm ——
50
2,66 Ghz 70005 pts 135 MHL/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.526 GHz 2 Result Summa;
2 Result Summa
2 2660 GHz 2690 GHz 100.000 kHz 268888 GHz -2.59 dBm -32.59dB
2475 GHz 2.490 GHz 1.000 MHz 2.49004 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.68011 GHz -20.23 dBm -10.23dB
2490 GHr 2495 GHr 1.000 MHz 249479 GHz 25691 GHz 2695 GHz 1.000 MHz 269110 GHz -23.73 dBm -13.73d8
2495 Gtz 2436 GHe 300000 kitz 249600 GHz 2695 GHz 2720 GHz 1,000 MHz 2.68546 GHz -30.59 dBm 1755 dB
2.496 GHz 2526 GHz 100,000 kiz TS5 6 2.720GH: 2795 Ghz 1.000 MHz 272677 GHz -43.31 dBm 1831 d8
Ready T =
01:55:29 PM  06/16/2023 01:57:33 mM 08/16/2023

FR1 n41 / 30MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40.00dBm  Offset 133006 Made Auto Sweep £

Reflevel 40.00dBm  Ofset 1330 dB Mode Sweep £
Count 10100 Count 100/100
1 Spurious Emissions

Limit ChecY FRss Limit Cheek =3

Line _SPURJOUS_LINE_ABS_062 phss . Line _SPURIDUS_LINE_x85_0¢2 Phss
30 sPORIBUS_LINE_ABS_002
20 20
10 dby
0 0 dBnr

i.w.{w AP AN e gy Wkt m‘.‘p,. I s

1 | A |
0 J,.] \'\ |
L 1| [0 B & ——
T if 1
-50
| 2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.526 GHz

2 Result Summa;

2 Result Summal

2660 GHz 2690 GHz 100.000 kHz 268373 GHz -4.92 dBm -34.92dB
2475 GHz 2.490 GHz 1.000 MHz 2.48706 GHz -34.71 dBm -9.71 dB 2690 GHz 2,691 GHz 1.000 MHz 2.65009 GHz -23.73 dBm -13.73d8B
2.490 GHr 2495 GHz 1.000 Mtz 249499 GHz -29.10 dBm -16.10 dB 2691 GHz 2695 GHz 1.000 MHz 2.69210 GHz -33.51 dBm -23.51d8
2495 Gtz 249 Gtz 300,000 kfiz 249599 GHz -36.58 dBm -23.38 db 2695 GHz 2730GHz 1.000 MHz 270433 GHz -39.41 dBm -26.41dB
2.496 GHz 2,526 GHz 100,000 kHz 252428 GHz -3.20 dBm -33.20dB 2720 CHe 2795 ohie 1000 Mis 372372 GHz 2371 dBm 387148
[ ety
01:56:14 M 06/16/2023 01:58:02 oM 06/16/2023

TEL : 886-3-327-3456 Page Number : A9 -150f 19
FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n41 / 40MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40,00 dBm  Offset 133008 Made Auto Sweep

Limit Chee¥
2 }

Line _SPURJoUS.

VT e n
[ T TN WA

3R e,

-30
e~

50

2.475 GHz 8004 pts. 1 MHz/
2 Result Summal

2.475 GHz 2.490 GHz 1.000 MHz 2.49029 GHz
2,490 GHz 2,495 GHz 1.000 MHz 249487 GHz
2,895 GHz 2,49 GHz 500,000 kHz 2.49596 GHz
2,496 GHz 2536 GHz 100,000 kiz 2.49769 GHz

01:55:58 PM  06/16/2023

RefLevel 40.00dBm  Offset 1330 d8

1 Spurious Emissions

Limit Checd
Line _SPUR{OUS_LINE_ABS_0q2
SPORIBUS_LINE ABS_002

20

Mode Auto Sweep

s6L

Count 100/100

0 dBor

s i

|

i

40 dBrr
265 GHz 10005 pts 4.5 MHz/ 2.795 GHz
2 Result Summa:

2650 GHz 2690 GHz 100.000 kHz 68207 GHz -32.02dB

2690 GHz 2691 GHz 1.000 MHz 69002 GHz -15.08 dB

2691 GHz 2.595 GHz 1.000 MHz 69108 GHz -16.25d8

2695 GHz 1730 GHz 1.000 MHz 560503 GHa -19.53 dB

2730 GHz 2.795 GHz 1.000 MHz 73128 GHz -18.2048

02:12:14 PM 06/16/2023

FR1 n41 / 40MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40,00 dBm  Offset 133008 Made Auto Sweep

Limit Chesi i
Line _SPUR|OUS_UINE_485_od2

[PVl e g A S g
10

g

o | . A

30

40 dBm 1‘

50

2.475 GHz 8004 pts. 1 MHz/

2 Result Summal

2.475 GHz 2490 GHz 1.000 MHz 2.48958 GHz
2.490 GHy 2.495 GHz 1.000 MHz 209458 GHz
2,495 GHz 2.496 GHz 500,000 kHz 2.49599 GHz
2.496 GHz 2536 GHz 100.000 kHz 252857 GHz

-29.92 dBm
-25.88 dBm
-29.14 dBm

-1.93 dBm

02:01:13 PM 06/16/2023

RefLevel 40.00dBm  OMfset 13.30dB.

1 Spurious Emissions

Linit ChecH
Line _SPURIOUS_LINE_85_0d2
SPORIBUS_LINE ABS_002

20

Mode Auto Sweep

6L

Count 100/100

0 dBor

PR s

Mu "

40 diiny
265 GHz 10005 pts 4.5 MHz/ 2.795 GHz
2 Result Summa:
2650 GHz 2,630 GHz 100.000 kHz 09 GHz -31.55d8
2690 GHz 2691 GHz 1.000 MHz 02 GH2 -1536dB
2691 GHz 2695 GHz 1.000 MHz 29 GHz -17.61 d8
2,695 GHz 2.730 GHz 1.000 MHz 69532 GHz -1753dB
2.730GHz 2.795 GHz. 1.000 MHz 73112 GHz -16.13 dB

02:10:26 B 06/16/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n41 / 40MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 133008

Mode futo Sweep saL RefLevel 50,00 dm  Offset 13.30d8. Mode Auto Sweep s6L
Caunt 1007100 Count 100/100
1 Spurious Emissions
Limit Check s
Line _SPURJOUS_LINE_ABS_062 . Line _SPURIDUS_LINE_x85_0¢2
30 sPORIBUS_LINE_ABS_002
20 20
10 dir
a 0 dBnr
N i . i R T A Y Y P
" I.-Mmr‘\w“*} L T i g | ] el b G|
R ; l
I i N
i 20 dom i Aol
40 dBm #
50
2,65 Ghz 70005 pts 8.5 MHz/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.536 GHz 2 Result Summa;
2 Result Summa
2650 GHz 2690 GHz 100.000 kHz 267196 GHz -2.73 dBm 3273 dB
2475 GHz 2.490 GHz 1.000 MHz 248981 GHz -33.38 dBm -8.38 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.69003 GHz -26.15 dBm -16.15dB
2,490 Gz 2495 GHz 1.000 MHz 209431 GHz 27.30 dBm -14.30dB 2691 GHz 2695 GHz 1.000 MHz 269115 GHz -26.66 dBm -16.66 dB
2495 GHe 2496 GHz 500000 kitz 249600 GHz 28.90 dBm -15.90 dB 3695 GHr 3730 GHz 1,000 MHz 269772 GHz 31.15 dBm 18.15dB
2496 GHz 2536 GHz 100,000 kifz 253005 GHz -1.69 dBm -31.69 dB 2730 He 3795 CHy. 1000 M 273083 GHz 4230 dBm 1730
e NN - o o
02:01:56 PM 06/16/2023 02:04:42 PM  06/16/2023
—_ m ]
Ref Level 4000 dBm  Offset 1330 dB Made Auto Sweep S5GL Ref Level 40.00dBm  Offset 1330 d6 Mode Auto Sweep SGL
Count 10100 Count 100/100

i, N P A et el b et Y e i, lipinulend

2 Result Summal

2.475 GHz 2490 GHz 1.000 MHz 2.49047 GHz
2.490 GHy 2.495 GHz 1.000 MHz 2.49366 GHz
2,495 GHz 2.496 GHz 500,000 kHz 2.49596 GHz
2.496 GHz 2536 GHz 100.000 kHz 252396 GHz

b
o |
40 dBm
|
50 |
2.475 GHz 8004 pts. 1 MHz/ 2536 GHz

02:03:13 PM 06/16/2023

20
0 dBnr
1Ty VR Mk
s Py m]
‘!Oﬂl!m M'
—
2,65 Ghz 70005 pts 8.5 MHz/ 2.795 Gz
2 Result Summa:
2650 GHz 2690 GHz 100.000 kHz 2657 21 GHz -5.83 dBm
2690 GHz 2691 GHz 1,000 Miz 269001 GHz -30.50 dBm
2691 GHz 2695 GHz 1.000 MHz 2.69129 GHz -30.88 dBm
2695 GHz 1730GHz 1.000 MHz 269566 GHz -33.41 dBm
2730GHz 2.795 GHz 1.000 MHz 273125 GHz -43.60 dBm

02:03:57 B 06/16/2023
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samonas. FCC RADIO TEST REPORT Report No. : FG2D2006C

Conducted Spurious Emission

FR1 n41 /20MHz / CP OFDM / QPSK / 1RB1

Lowest Channel Middle Channel

Ref Level 40.00Bm  Offset 1330 dB Mode Auto Sweep saL Ref Level 10.00dBm  Offset 13308 Mode Auto Sweep 6L

Count 100/100 Count 100/100
1 Spurous Emsions
Limit Ched Limit Che
Line _SPUR|OUS_LINE_ABS_0d2 30 ggline _SPURloUS LN ABS oga
20
10 0
0 dn 0dr
-10 -10
SPulious_uNE ass 002 SPURIOUS_UNE | A8s 002
30 30
-40
——— I N— PP S Y T I Ng—! IR e, Y, W N
I e il S .;r_,q— PR ! e —
30.0 MHz 70008 pts. 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts. 27 GHz/ 27.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 39.81880 MHz -43.92 dBm -18.92 dB 30,000 MHz 1.000 GHz 1.000 MHz 36.667 08 MHz -43.62 dBm -18.62dB
1.000 GHz 2475 GHr 1,000 MHz 232367 GHz -43.60 dBm -18.60 dB 1.000 GHz 2475 GHz 1,000 MHz 221270 GHz -43.85 dBm
2795 GHe 3,000 GHz 1,000 MHz 298962 GHz -44.90 dBm -19.90 dB 2795 Ghz 3.000 GHz 1,000 MHz 299608 GHz -44.97 dBm
3,000 GHz 7.000 GHz 1,000 MHz 6.50105 GHz -40.78 dBm -15.78 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.466 65 GHz -40.61 dBm
7.000 GHz 10000 GHe 1,000 MHz 866310 GHz -40.95 dBm -15.95 dB 7.000 GHz 10.000 GHz 1.000 MHz 868898 GHz -41.21 dBm
10,000 GHz 14,000 GHz 1.000 Mz 10.962 50 GHz -42.67 dBm -17.67 dB 10.000 GHz 14.000 GHz 1.000 MHz 1092691 GHz -42.82 dBm
14.000 GHz 18.000 GHz 1,000 MHz 16.70433 GHz -42.36 dBm -17.36 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.13799 GHz -42.55 dBm
18000 Gz 27,000 GHe 1,000 MHz 2154785 GHz -38.99 dBm 13.99 dB 18000 GHz 27.000 GHz 1.000 MHz 22.15262 GHz -38.82 dBm
oy R e Ready
02:17:33 FM 06/16/2023 02:18:14 B 06/16/2023
Ref Level 40.00 dBm  Offset 1330 dB Made Auto Sweep SGL

Count 100/100

1 Spurious Emissions
Limit
Line _SPUR|OUS_LINE_ABS_0d2

10

0.dén

10

SPURIBUS_UNE | ABS 00

-30
-40
Y IS— S PR ISP N R SR S g W WAV N
-50
30.0 MHz 70008 pts. 2.7 GHa/ 27.0 GHz

2 Result Summan)

30,000 MHz 1000 GHz 1.000 MHz 38.36416 MHz
1.000 GHz 2475 GHy 1.000 MHz 223334 GHz
2.795 Gz 3.000 GHz 1.000 MHz 2.982 76 GHz
3000 GHz 7.000 GHz 1,000 MHz 6.47705 GHz
7.000 GHz 10,000 GHz 1,000 MHz 7.49700 GHz
10,000 GHz 14,000 GHz 1.000 MHz 1096090 GH2
14.000 GHz 18000 GHz 1,000 MHz 16.74273 GHz
18000 GHz 37000 GHz 1000 MHz 22.16252 GHz

02:20:35 M 06/16/2023

TEL : 886-3-327-3456 Page Number : A9 - 18 0f 19
FAX . 886-3-328-4978



samranas. FCC RADIO TEST REPORT Report No. : FG2D2006C
Frequency Stability
Test Conditions FR1 n41 (QPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0028
40 Normal Voltage 0.0100
30 Normal Voltage 0.0054
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0068
0 Normal Voltage 0.0038
PASS
-10 Normal Voltage 0.0042
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0087
20 Maximum Voltage 0.0116
20 Normal Voltage 0.0000
20 Battery End Point 0.0004

Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number : A9 -190f 19
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n66

Peak-to-Average Ratio

Mode FR1 n66 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.90 4.62 5.48 5.86 PASS
Mode FR1 n66 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.54 PASS
TEL : 886-3-327-3456 Page Number D A10-1of 44

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n66 / 20MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

Ref Level 30,00 dBn ffset
- an

3008 Mess Time 6.5 ms
1 CCDF

26045 = AnBW 20 MHz

QPSK

RefLevel 30,00 0B Offset
At

26005 = ARBW 20 MHz

5008 Mess Time 6.5 ms.

CDF
o~
1E =
7 1E -
) Es
‘.| 1E “
1
1
TEQ4 - 104 1
f
| ¥
|
t {
L
(CF 1.745 6Hz Mean Pur + 20,00 d8 || [G1.745 GHz
2 Result Summ Samples: 130000 2 Result Surnm
- 23.47 dBm 27.54 dBm 4.07 dB 19448 348 4B 3.90 4B 408
13:40:58 MM 07/28/2023

13:41:19 BM 07/24/2023

Mean Pwr = 20.00 d8
Samples: 130000
= 22.99 dBm 27.87 dBm 4.88 dB 246 dB 41448 462 4B i

Reflovel 3000dBm  Offset  250d5 = AnBW 20 Mz Reflevel 30000m Offset 25045 = AnBW 20 Mz
- 3000 Meos Time 6.5 ms = it 5008 Mess Time 65 ms
L car
i .
= 1E- =
I
\ . \
! !
1 |
IE04 t 08 )
i i
| I
T
|
(CF 1,745 6Hs Mean Pwr + 20,00 d8 | [ (GF1.745 Gz Mean Pwr + 20,0048
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
-_mn dBm 27.70 dBm —sm d8 29448 488 b 5.48 dB _s 6 db = 21.54 dBm 27.86 dBm 63248 30048 5,04 dB 5,85 d 61048
oS ] ] [CNTE— | R
13:41:39 MM 07/28/2023 13:41:55 A 07/24/2023
Reflevel 3000dBn  Offiet 2605 = ANBW 20 MH:
- 3008 MessTime 65ms
1 CCOF

i
il i

(CF 1.745 GHz

2 Result Summs

Mean Pwr + 20,00 dB
Samples: 130000
- 19.46 dBm 26.77 dBm 731d8 3,00 B 65498

11:43:25 MM 07/26/2023

53048

7.28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

26dB Bandwidth

Mode FR1 n66 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 5.13 9.67 14.60 19.14
BW 25MHz 30MHz 40MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 24.13 29.85 41.08
Mode FR1 n66 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.33 5.22 10.25 10.19 15.29 15.35 20.26 20.42
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.30 5.30 10.07 10.23 15.35 15.35 20.30 20.26
BW 25MHz 30MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 25.08 25.03 29.91 29.85 41.24 41.16
Mod. 64QAM | 256QAM | 64QAM | 256QAM | B4QAM | 256QAM
Middle CH 24.98 24.93 29.97 29.85 41.32 41.16
TEL : 886-3-327-3456 Page Number 1 Al10-30f44
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